00000 O 0 O MENU BACK

5329 000A =¥ ENGINE

218
\@\E 22 23

19
24—

R HMaES EIEREZE Y B & <t H # A5 # B &=
2
i

NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FRoM ~ UP TO SERIAL NO. | REMARKS

1 | 5320 0001 000 [Ty ENGINE 1 |FH641V

2 | 5320 0005 000 |7 PULLEY 1

3 | 5310 0006 000 |+— KEY 1

4 | 5310 0057 000 |h7— COLLAR 1

5 | 5310 0056 000 |17 PIPE 1

6 | 5310 0007 000 |79¥+ PW 1

7 | 5305 0009 000 |1=774%Y BOLT 1

8 | 5329 0011 000 |A'—2 BASE 1

9 | K710 0110 020 |F#' Lk BOLT 4

10 | K814 0108 040 [Fif'JLb BOLT 4 |M8x40(8T)

11 | F301 0108 000 [FFvk NUT 4 [ms8

12 | 5306 0021 000 |Rkys\ STOPPER 1

13 | K710 0108 020 [Fif'JL b BOLT 2 |M8x20(7T)

14 | 0350 0140 822 |PW WASHER 2 |8x22x16

15 | 0050 2108 083 |45v7° CLAMP 1 |L80(D#Z)

16 | 5314 0017 000 |~ '3qvk JOINT 1

17 | 5305 0037 000 [Tl ADAPTER 1

18 | 5319 0018 000 |ik—2 HOSE 1

19 | 0050 1100 180 |&F—AN'UF BAND 1

20 | 5305 0041 000 |FLY PIPE 1

21 | K110 0108 016 |Fik'JLb BOLT 1 |M8 % 16(4T)

22 | 0833 0001 000 |Y-N7Y¥ WASHER 1 |Sw-10

23 | K712 0110 012 |Fik"Jvb BOLT 1 |M10x12 P=1.25
24 | 3408 5106 000 |7°5Vv— TUBE 1

CM212K —1— 2009/May



	MENU BACK: 


